3.1.6 Sanquelim Water Supply Scheme
) Outline of the Scheme
The Sanquelim Water Supply Scheme (WSS) has two WTPs, as follows:

e Podocem WTP, which has a capacity of 40 MLD; and
e  Sanquelim WTP, which has a capacity of 12 MLD.

The scheme supplies treated water to Bicholim Taluka (as shown on Figure 31.33) and transmits
raw water and treated water to the Assonora WTP (acting as a supplementary water source for
the Assonora WSS).

2) Treatment Plants
The plant schematic is shown in Figure 31.34. Detailed asset data for the plant are attached to

Volume IV Appendix M31.5 Sanquelim Water Supply Scheme.

3) Transmission and Distribution System
The components of the Sanquelim WSS’s transmission and distribution system are listed in
Table 31.6.

Table 31.6 Details of Sanquelim WSS’s Transmission and Distribution System

a. Length of Transmission Mains 151,666 m
- Ductile Iron, 100mm — 750mm 41,566 m
- Cast Iron, 50mm — 600mm 68,850 m
- Others 41,250 m

b. Number of Distribution Reservoirs 30

c. Capacity of Reservoirs 16,950 m*

d. Length of Distribution Mains 159,900 m
- Cast Iron, 100mm 5,500 m
- Ductile Iron, 150mm 300 m
-A.C., 50mm — 200mm 26,100 m
-PVC, 63mm — 110mm 126,500 m
- GI., 100mm 1,500 m

Source:  Sector Status Study — WSS Goa, 2004, (Data was confirmed to the PWD in 2005)



LEGEND
[]  Water Treatment Plant (WTP)
OO  MBR (Master Balancing Reservoir)
O GLR (Ground Level Reservoir)/ OHR (Over Head Reservoir)
e Transmission Main
e===  Sanquelim Transmission Main

— Podocem Transmission Main-1
@m==  Podocem Transmission Main-2 T

mmm=m Raw Water Transmission Main to Assonora WTP

'ii 50 GLR, RL=35.0
T | e
Podocem WTP (40MLD)
5,000MBR X2 Unlts, RL—113 0 -
| Podocem
| Raw Water 800GLR
| to Assonora WTP, RL—1200 \
----- T 3
Podocem
Raw Water Intake ’L =
: e ) L
Sanquellm TP (12MLD) |
1000MBR & 800MBR, RL=56.0
TEAEL S8 PR T W Ly T u-)r s

‘Water from ﬂ X
Podocem WTP ﬁ

Salnq.uelim :
300GLR X 2 Units
‘| w/Pump Station,
0.0

300(;LR,

\( Navell
= 0GLR, g

...‘

_;;j_ Fren

Pale(Not in Operation)

1 300GLR & 300GL!
RL=130.0




JI0AISOY
€W 008

a1y winbueg 0y

II0ATSOY
EW 0001

a1y wipPnbueg 0) pasy Ayaein

P39y Ayaeany

uoneIS-qng
JoMog

A A
Jue], 10)e M YSeA Jue] 1)\ USBA\
e CWOT P yoeg gw g1 Y
sI0)[1] pues SIOV[1] pues
prdey "oN ¢ pidey "oN ¢

Jojeny

Sursop
Swry
wnpy

Jojerdy

dLA\ wipnbueg
0) Sure\] SuIsny

uonels-qng
1omod

sdund 4
asnoy
duing

/oM Yoe[

(@I zn

dLA wipnbueg

ureaq
agpn[S pue
urea( ysemyoeq

uone)S-qng
10MOJ

BoaE
wipnbueg

g
ASYLIB[D BJoWE] m
_ Juelg a3pn|s ]
£ :
£ E
s z
g T
= . &
i woseel Td S
8 | teyue)eqpwey | £
= joxuelg 93pn|s g
o

Jue] I USBA\
Jorg €UINO9 YHM
woo' 121 T
SIaNI]
pueg pidey] ‘ON

IIOAIOSOY
€W 0008

0) pady AyiAer

I2)O]N] MO T
wn[] [[eysieq

dLM
BJIOUOSSY pue

woo'erl wrjoyd1g 03
we6'LTT T P’y Ayiaein)
JI0AIOSY

woz'sTl TY
JOXIN SeL

w9zl T
ueL

uoneIdY

JoR1U0)

K1ojeroqe|

€W 000s

AN MO[] 5_3_

Sursop awn

ouny, [eysiedq _

woLyel Td

%» wnpy

woz 9Tl
L e —— e ™ | 10JRI0Y AQ‘HE C.—uv
dLAA BI0UOSSY 1A Jueyensddng Ioquiey)
0) pad Ayiaean 10§ A[2KY Suins dLAA wRd0poq
dLAA Wadopog

uoneIS-qng
Iomod

QYEIUT IOATY JUBAJRA

SUIeAl
Suisry

(Kma 7)
sduing ¢
-osnoy dumng

/oM 3ou(

0) sure] SuIsny

IoMOg

uoneIS-qng

a[®Is 0} Jou

“oudanbag JnewdYdIS 4. LA
wAIopoJ / wiLdnbueg

Figure 31.34 Schematic Diagram of the Podocem/Sanquelim WTP

3-39



) Water Quality

Water qualities of raw and treated water are monitored at water treatment plant and parameters
are pH, turbidity, alkalinity, hardness, chloride ion, manganese iron, DO and residual chlorine.
These parameters are rather for operation of the plant but not for confirmation of safety of the
treated water. Detailed records of water quality are shown in Volume IV Appendix M31

Existing Water Supply System.

Figure 31.35 shows the turbidity levels of the raw water taken from the Valvant River prior to it
entering the Podocem WTP (40 MLD).

35.0
‘ —&— Raw —— Filtered Treated
30.0
~ 25.0
==
=
Z 20.0
&
=
= 150
=
=
= 100
5.0
0.0 41_1_1_1%&_' H‘ '\‘4‘77' I L I I \"\ \,‘ \"\ L
Z 2 z 2 2 2 : 2
= =) o = =) (- = =
5 5 5 g E 5 5 2

Figure 31.35 Turbidity of Raw Water at the Podocem WTP (40 MLD)

The test results show that the turbidity of the raw water from the Valvant River fluctuates,
particularly during the wet season (May to October) when turbidity levels increase as a result of
rainfall runoff. The turbidity levels of the raw water at the Podocem WTP were found to be
very similar to those at the Sanquelim WTP (12 MLD). This would be because the water for

these two plants is sourced from the same river.

Figure 31.36 shows the concentration of iron (Fe) in the raw water at the Podocem WTP from

2003 to present. The results indicate that the concentration of iron occasionally increases.



3.0

2.5

2.0

1.5

Iron (mg/l)

1.0

0.5

B . m B, ,upunung R tagl aaasg mn

0.0 ‘ *
o o oy < < w w
2 g g 2 < 3 < 2
) = ) = >
g 5 g s 5 g g 5
- > 2} - > 2} - >

Figure 31.36 Iron Concentration in the Raw Water at the Podocem WTP

During this study, residual chlorine concentrations in the water at consumers’ taps was tested at
Bicholim. The tests were completed using simple water quality analysis kits. Residual
chlorine was detected, therefore it is assumed that the chlorination systems at the plant and/or

the reservoirs are functioning properly. Section 3.1.11 presents more detailed results of the

residual chlorine analysis.

&) Operation and Maintenance

Situations of operation and maintenance are very similar to one of Salaulim WTP previously

discussed. Specific problems concerning Sanquelim WTPs are described in following (6).

(6) Problems Identified

The following problems were identified with the Sanquelim WSS during the Reconnaissance

Survey, as part of Phase I of this project:

1) Lack of flow measurement and flow control systems

Flow metres are not available at the water treatment plant. Therefore the flow rates for intake
and transmission are estimated based on the pump capacities and hours of operation. Since
flow rates are not accurately known, appropriate chemical dosage is difficult. Also, the
transmission flow rates at major points along the transmission mains are not measured.

Therefore, appropriate flow control is not possible.

2) Ineffective coagulation
Figure 31.37 presents the aluminium concentration in the treated water. The presence of

aluminium in the treated water indicates that chemical dosing is not managed properly or that

the mixing is not sufficient.



—&— Raw —— Filtered Treated Acceptable Cause for Rejection
0.5
04 - [ |
S 03 r--- - - - - ———-fF- St - e
E
&
= 02
0.1 +
[
| |
0.0 B—mm = ‘ B paep e e N8 $pnp unm!
3 3 2 3 2 2 2 <
= > . = > o0 & 5
= s # . = z & 2

Figure 31.37 Aluminium Concentration in Treated Water at the Sanquelim WTP (12
MLD)

The field investigation found the filter sands Plant

contain a lot of mud, the filter media layers
are not uniform (see Photo 31.11) and water
discharged from the filter, just after it has
been backwashed, is turbid. This means
that backwashing may not be sufficient
because the duration of backwashing is not
sufficient and that there may be a structural

problem of the filter basin.

4) Electrical Power Outages
On average, power outages interrupt the WTP operation for 25 - 50 minutes each day during the
dry season and 60 - 90 minutes each day during the wet season. To protect against the
problems associated with power outages, the following measures should be considered:

e surge control should be installed to protect against water hammer;

e astandby generator should be installed; and

e reservoirs should have sufficient capacity to store water.

5) Lack of operation and maintenance manuals and plans

There are no standard operation and maintenance manuals or plans for the treatment plant,



transmission system or distribution system. This means appropriate operation and proactive

maintenance is not possible.

6) Lack of asset drawings, asset data and process data
Current asset drawings and data are not available, meaning:
e performance evaluation is difficult;
e operation and maintenance is inadequate because basic facility information is
unavailable; and

e responses to problems/emergencies are inadequate or delayed.

3.1.7 Dabose Water Supply Scheme

a Outline of the Scheme

Dobose Water Supply Scheme (WSS) has one WTP, which has a capacity of 5 MLD. The
WSS supplies Satari Taluka as shown in Figure 31.38.

2) Treatment Plants
The scheme consists of a 5 MLD plant, which was commissioned around 1992. The plant is

currently running at 7 MLD to help meet demand.

Figure 31.39 shows the plant schematic. Detailed asset data for the plant are included with

Volume IV Appendix M31.6 Dabose Water Supply Scheme.

3) Transmission and Distribution System

Table 31.7 lists the components of the transmission and distribution system at the Dabose WSS.



RN, vl R

Water Treatment Plant

GLR (Ground level Reservoir)/MBR (Master Balancing Reservoir)
Pumping Station

Transmission Main

SR g I N A P S

ﬂébbse ‘Water Supply Scheme |




Madei River intake

Dabose WTP Schematic Sequence,
not to scale

Dabose WTP

Jack well/
5 MLD (6.5 MLD)

Pump House.
3 pumps

Alum &
«—————————— Lime
Parshall Flume dosing

()
e

5 MLD (6.5KLD)
Clarifier

Flash Mixer

3 No. Rapid Sand Filters

[ 1®

Diesel
Generator
250 kVA

Gravity feed to
Valpoi and
surrounding villages

area

Rising Main to MBR Clear Water
- Pump House
3 Pumps

Power Sub-Station

MBR 800m3

Figure 31.39 Schematic Diagram of the Dabose WTP

Table 31.7 Details of Dabose WSS’s Transmission and Distribution System

a. Length of Transmission Mains 65,150 m
- Ductile Iron, 100mm — 200mm 14,300 m
- Cast Iron, 150mm — 350mm 10,850 m
- Others 40,000 m

b. Number of Distribution Reservoirs 26

c. Capacity of Reservoirs 6,400 m*

d. Length of Distribution Mains 183,500 m
-A.C, 100mm — 150mm 30,000 m
-PVC, 63mm — 150mm 153,500 m

Source:  Sector Status Study — WSS Goa, 2004, (Data was confirmed to the PWD in 2005)

) Water Quality
Water qualities of raw and treated water are monitored at water treatment plant and parameters

are pH, turbidity, alkalinity, hardness, chloride ion, manganese iron, DO and residual chlorine.



These parameters are rather for operation of the plant but not for confirmation of safety of the

treated water. Detailed records of water quality are shown in Volume IV Appendix M31
Existing Water Supply System.

Figure 31.40 presents the turbidity levels in the raw water taken from the Madei River.

50.0

45.0 —&— Raw —— Filtered Treated

40.0

35.0
300 F-----———————-

250 F-----—-—--—-——-

p X N S

Turbidity (NTU)

150 F--————————-

10.0

5.0

0.0

Z
=
Figure 31.40 Turbidity of Raw Water from the Madei River

Jan-03

The results show that the turbidity levels in the raw water taken from the Madei River fluctuate,

particularly during the wet season (May to October), as a result of rainfall runoff.

Figure 31.41 shows the concentration of iron (Fe) in the raw water from 2003 to present. The

results indicate that the concentration of iron occasionally increases.

4.0 \
—«&— Raw —— Filtered Treated ‘
30 F----- - - - e -
=
on
Ea0 |
=
=
=
1.0 +
B
/\J\' "\Q/‘Y/‘\,
0.0 san s Suu my g B8 g g gy EITH, L A EmESg ug
[s2) [se) e < < -+ w w
1 3 % 1 : 1 1 -4
s 3 5 g s g g s

Figure 31.41 Iron Concentration in the Raw Water at the Dabose WTP



Residual chlorine concentrations in the water at consumers’ taps was checked during the study
at Valpoi and detected residual chlorine. It is therefore assumed that the chlorination systems
at the plant and/or the reservoirs are functioning properly. Section 3.1.11 presents more

detailed results of the residual chlorine analysis.

5) Operation and Maintenance

Situations of operation and maintenance are very similar to one of Salaulim WTP previously

discussed. Specific problems concerning Dabose WTP are described in following (6).

(6) Problems Identified

The following problems were identified with the Dabose WSS during the Reconnaissance

Survey, which was undertaken as part of Phase I of this project:

1) Lack of flow measurement and flow control systems

Flow meters are not available at the water treatment plant. Therefore the intake and
transmission flow rates are estimated based on the pump capacities and hours of operation.
Lack of flow measurement means that accurate chemical dosage is difficult. Also, the
transmission flow rates at major points along the transmission mains are not measured, therefore

adequate flow control is not possible.

2) Ineffective coagulation
The aluminium concentration in the filtered and treated water is shown in Figure 31.42. The
presence of aluminium in the treated water indicates that chemical dosing is not managed

properly or that the mixing is not sufficient.

0.6
——— Raw —— Filtered
05 F----------—- - - Treated Acceptable
Cause for Rejection
04 -\
T
Eos o\
+
)
<
0.2 =
B
17 T A .
" =
0.0 ‘ ‘ 2 a5 ul e o6—¢¢o—%n'nun un
z 2 2 2 2 2 : 2
= o) o = o) -9 = >
g 5 8 5 5 8 g =

Figure 31.42 Aluminium Concentration in Treated Water at Dabose WTP



3) Insufficient backwashing
The field investigation found that the water coming out of the filter is turbid. This means that
backwashing may not be sufficient because the duration of backwashing is not sufficient and

that there may be a structural problem of the filter basin.

4) Lack of operation and maintenance manuals and plans
There are no standard operation and maintenance manuals and plans for the treatment plant,
transmission system or distribution system. Therefore appropriate operation and proactive

maintenance is not possible.

5) Lack of asset drawings, asset data and process data
Current asset drawings and data are not available meaning;:
e performance evaluation is difficult;
e  operation and maintenance is adequate due to lack of basic facility information; and

e responses to problems/emergencies are inadequate and delayed.

3.1.8 Canacona Water Supply Scheme
€)) Outline of the Scheme
Canacona Water Supply Scheme (WSS) has one WTP, which has a capacity of 5 MLD. The

WSS supplies treated water to Canacona Taluka, as shown in Figure 31.43.

2) Treatment Plants

The Canacona WTP consists of a 5 MLD plant, which was commissioned in 1983. Raw water
is sourced from the Tapona River, and since 1997 from the Chapoli Dam. The river intake has
a jack well with three pumps. The Dam intake pump house is equipped with three number
100HP pumps and a small submersible pump. The rising main to the plant is approximately

8.5km long.

The plant schematic is shown in Figure 31.44. Detailed asset data for the plant are attached to

Volume IV Appendix M31.7 Canacona Water Supply Scheme.

3) Transmission and Distribution System

Table 31.8 lists the components of the Canacona WSS transmission and distribution system.



.. e A g [ B v L] 1 |
3 .\Hv._.:_‘uuum - _ 1l 1 __
Sl =Sy 1 QA . . 0'TZ="TMT 1D (W00¥
AN =N )Y ) i —— \ 1 Goxh woxey " L oury §-weIskg —
o= =7 Ny 5 SUIT L-WRISKS
_.w.,.,\ i 2 = “I7— — ———| oury 9-waysks
i . E | Ul G-woIsAS
i 4 - = s 2 3 - . % 3 QuIT H-woIsAg —
7 # = = i | OUIT C-WAISAS
{ . . T [ —— A oUIT Z-WOISAS e
%) e r o DS IR T T I001 \ + T LIS
. — - TI0°0E="TMT THTO WoS 'ST= €
% ; . " . pEMIETEI f eSeqlien b | UTRJA] UOTINQLISI(] / UTBJA] UOTSSTUISURI], -——
ATO0S - - =k S5 [ OSI=IAT IO U001 . 5 (110A19S3Y PEOH 10AQ) YHO/(II0AIDSY [9A] PUNOID)) N igls) o
wyumsug | A7 = Y euodje], uone)s Surdung 193soog D
= T AN = z : HM.I e Y s L) - PP NS UR[J JUSUNEBAIL, TOIB AN [
= i’ ‘14002 § " 1 - 0°Ze=TATATO {WO0L AeIU] IR MBY (0]
LA [ 000I=TAVT A 1D (WS (0007)wax[0pES . aNaondt
e | redmey \
— 4 7 0°0E=TMT ATO {W0S 2 | ] _
,ﬁ.. 2 (PIO)wdXIPES | I I—— —
= 0°0E=TA'T IO WS & . T _ I
(0000)10wexposy = #
= . o= ' 2 ..n _
i A e | ) y . v
= 0 I8=TMT0'S8=TMH | =l e : .—_ | -
- AHO cWO0E \ i - N T Cm— --....;_
& = C == ¥ -
X 2 h!... g, 500 I I
= B e - - = .-. ‘ll
¥ Cede e - - ¥ - & - ——" =T,
(aTs) AR S ~ A Ci T |
.m; uneoxanao. ) 'R P " 5 0 ...,.‘_. 4
8 fd s A —- .
”! ! 1...“” 2 ey W ¢ o ¥ K=
A 0% Tk ) b PR